
Place these instructions in the vehicle’s glove box after installation is complete.

  Important: Please read these instructions carefully prior to installation. 
 

correct locations. 

6

5

1

Layout

Tools Required
10mm Spanner

Tape measure

Care Instruction
Wash and clean vehicle roof prior to installation.

Note

mount legs.

1 Remove all leg hardware from the top of leg.
Store parts in a safe place.

7
8

9

2
3a

4

BEFORE
WITH 3mm

AFTER
3mm REMOVED

2 Note:  When spacer block is to be used on
the RL280 leg 3mm must be removed from 
boss.

REMOVE 3mm FROM 
BOSS

Rhino Heavy Duty - VAFK1 to suit
 RL100,RL150, RL210,RL280, RLTP & RLTF LEgs

Parts List: 

Item Component Name Qty. Part No.

1 Ruber Buffer 6-16 M626
2 VA Bar 3 -

3a End Cap 2 M645
3b* 2 VA-LEC4

4 Underside Strip 2 M641
5 M6 Square Nut 2 N035
6 2 M154
7 M6 Square Washer 2 W037
8 M6 Spring Washer 2 W004
9 M6 x 35mm Hex Head Bolt      2 B203
10 Fitting Instruction 1 RR112

3b*

* Item 3b: Locking End Cap is an optional extra

http://www.carid.com/rhino-rack/
http://www.carid.com/roof-racks.html


4 Insert the rubber buffer strip

the rubber buffer strip is fully 
inserted.

RECOMMENDATIONS
Please refer to your vehicle manufacturers operating manual for maximum roof load rating. 

Crossbars and accessories should be cleaned and all screw threads should be lubricated at regular intervals.  

tolerances.

USE ONLY NON-STRETCH FASTENING ROPES OR STRAPS.

SENSITIVITY TO CROSSWINDS, BEHAVIOUR IN CURVES AND BRAKING

PLEASE REMOVE CROSSBARS WHEN PUTTING VEHICLE THROUGH AN AUTOMATIC CAR WASH

LOAD RATINGS

Important Information

6 Insert the end cap completely into the crossbar.5
then  tighten M6 bolts to 3-4Nm.  Do not over 
tighten.  
piece of the underside strip and locate into the 
slots.

A B A B

3

tighten bolt.


